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A F A ' A F 2. 7 :
COMMODITY. - B.R.W: STEEL PIPE se H i&AH Steel S?rp CUSTOMER PLESA
AEF A : (F)Ml OF M| & S :
SPECIFICATION “:API 5LB PSL1/ASTM A53B(2007) HEAD ‘OFFICE" ;" BONGNAE-DONG 1GA," JUNG-GU, SEOUL, KOREA SHIPPER _ DUFERCO- SA
; ‘ ' ' POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, ‘POHANG
-HEAT NO.. ?’YP%} ; = A . F T QUANTITY ] 5
NO. [.(BATCH NO..) ) ORDER SIZE 2 2.4 0] FZFM/T) REMARK
1 ‘ PCS TOTAL LENGTH WEIGHT
37 (56_45{14{‘&0) ‘BBE 20." X0.250 " © X 6.120M 23 140.760 M 11.142 | CONFIRM TO NACE NORM MRO175(LAST: EDITION)
*ERV: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
38 (s Is}jffffoseo) BRE 20" X 0.250 " X 6:120 M 1 6.120 M 0.484 | *DSAW: CHEMICAL. COMPOSITION AND HARDNESS ONLY
39 (STPRE | BBE 1 24" X 0.500 " X 6.120. M 13 79.560 M 14.883
40 (8155211.354220110) BBE 24 " X 0.500 " X 6.120 M 40 244800 M 45.792
HYDROSTATIC [N { VD[ F | S| C|rRM|B|D|C|F|F|RF]| ZINC cOATING TENSILE TEST :
T do | sulhlo SR STk E]VE S A (Gage Length = 50m) | () || et | prorscrive
; -|UE|T|C|P|IN|D|F|S|R|N|ET , NESS | IREAT/ COATING &
|- HEAT NO Ssect RAPIAN|T|K|RIDE[ | T|H|L|c|RT|WEGH of|Z (& B |c|si|m|P|s CUINI|CR(HO| V-cBQ) D | TENSILE | YIELD | E-L \ENE- SHEAR TEST | MENT | - LINING
NO. | (BATCH NO.). SPO|ES|El [s|UTN N E s B c&/gé g . N
: , - 1 =
psii LU.LU &g I $ Lﬁ : I C-S|ALK]. - & 2 2l2)2l2|3 % RC | gy Tg}{:glgp.ﬂ
Tlee| & N |causs| =3 G 4|55 | %6 *7 +8 [+g| Psi psi 1410 Jould % *11
71z ‘ 30 MAX | 26 120- 30| 30 |40[10040|15{80 , 22
SPEC|: bbb , MIN| || 60200 | 35500 -
37| 4-54640 1990 |6 |G|6 |6 G Ho|ae|izfas:|as]s |- ] '
(S174141020) bl po|asfar| 42|11 f6 [ ala a2 | || 69000 | 51480 36 | 10| 6
: ik ; cpoo|as| 18| 43-|adl 6 [1|afa a1 ofwl 75420 ;
38 |.SP38565 - | = 1990 [G.|.G |-G |G| G CHopaa)n 67| |4 S :
(SLJ4141060) P |13|:1| 67 )8 | 2 |R) 11| R| 1 T| 68450 | 48290 | 36 9 |6
, i 2 ; : P|14| 2|68 (5|6 |m®l1|RIT®[1] |W| 75270 -
39| SQ64966:-|  1990- |G| G| G| 6 G Hol19| 1|8 j11lal .| , ; .
(S1J4151160)| - 1 P |18|TR| 84| 9| 3 [-1|R|R|RI 1 T| 72800 |. 50320. | 34 12 |6
’ . sk s P |18 1|86 |i2]3|1}1]1|m W 77300
40 | 553421 -+ +1990: |G| G|:G.|6 G Ho|[16[17| 41 |17] 4 R e
- |(S174152010) P 15016 40-|15| 5 |1f2|1]1|1 1| 70920 {: 48000 | 37 9 |6
f ; P |15|18] 41 |15| 31| 1|1 W 76580
N s ez 2
0. | Refer: To 'l'he Attached ‘H
T | Section Designation E
E- :
) - WE HEREBY CRRTIFY THAT THE WACRIAL FEREIN AS BECN NADE AND TESTED N ACCORDANCE WITH ABOVE
S M
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACC anager of Q.M Dept.

AND/OR MONETARY PROBLEMS. FURTHERMORE,

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOC

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

EPTABLE.
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




